JIK8669/1 77 3k X 7 i 4 46 A1

THHER

PARTS BOOK




H 3% /CONTENTS

IR /BUShing asSembly. .o vttt e e e e e e e e 2
AR /Frane assemb LY. « ..ottt et e e e e 4
B T /COVET @SSEMDLY . ¢ v ettt et e e e e e e e e e e e 6
SEEEB/Cloth plate asSemblies. ...ttt e e e e 8
THRERAE/Hook. Shaft asSemblies. ...ttt ettt ettt et e e 10
FAMERAE/Main shaft assemblies. ... ... ..ot ettt e e 12
EFFFERAE /Needle bar asSemblies. ... ...ttt e e e e et e e e eeaaeaannnns 14
B /Looper drive mechanism. .. ..... ettt e e e 16
PEF A /Feed MeChaniSm. . .. .u vttt et et e e 18
IEATERAE/Need mechanism. ..o e 20
ZENERE/Differential assemblies. ... e et et e ee et 22
JE IR /Presser form assemblies. ... et e e e e e e e e et et 24
MEAF L /Needle feeding asSemblies. oottt e e e e e e e e e e 26
A2 a8 /Thread 100Sing assemblies. . vttt et e e e e e et 28
25 /Thread 100Sing asSemMblies. vt vuu ettt e e et 30
FTZR MBS ERAE/Cam assemblies assemblies. .. ieee et 32
TG A /Lubricatrion assemblies. ...t 34
THZEERAE/01]1 pump asSSemBLies. oo vttt et e e e e e e e e e e 36
TRV A2 B R /Silicon oil delice assemblieS.....ueeeeeenenniiiiiiiieeeeeennnn. 38
ZRIEEE /Thread apool asSemblies. vttt ettt et e et e e e 40
THAFEHGRAE/011 plate assemblies. . ...ttt 42
e A B/ SDECITIC DAL LS. o vttt et e et et e e e e e e 44
02BB & B /SDECIiTic PATES. o v o et e e e e e e e e e e e e e 46
03, 08 LRI /SPECific PATES. ¢ vttt ettt et ettt e et 48
35AC HG300 %58 L H#BIE/Specific parts. ....oo.ieiiiiii i 50
35AC. 35B  PIJJEHIME/35AC, 35BFt device......ovuiiuiiiiiiiiiiiiiiii 52
35AC F4HLE FHEERAE/35AC SPeCific PartS. e vt et e e e e e e 54
JE M ES BRI /After Fight Cam ASSemblies. ..ottt 56
Ja I EEER/ After Cam ASSemblies. . ...ttt 58
DI IR /DI SpPecific PaTtS. . ettt e e e e e e e e e e e e e 60
BT /Accessories asSemblies. v ettt ettt 62






E & ¥4 /Bushing assemblies

75 5 ZEM S L s
No Parts No. Ref. Part. No. Salis Description Number
1 P03002 #44%16 pin 2
2 P03005 Hi4x8 pin 1
3 30226004 iR (&) pin 2
4 30203004 250146 iR B sleeve 1
5 30203005 251003 AN S sleeve 1
6 001039 O J# o ring 1
7 30203024 250147 J D 2 sleeve 1
8 30203025 250136 ML Ak sleeve 1
9 20103020 250141 SEA A sleeve 2
10 (30103042 210297 It 2k R 1 sleeve 2
11  |30203014 RIS sleeve 1
12 (30103036 JE AR Tl 1 sleeve 1
13 (30103037 6 Rl 1 sleeve 2
14 (30203002 250138 NEHETE sleeve 1
15  |30203003 250137 TEHEE sleeve 1
16  [30203015 A E sleeve 1
17  |30203016 204089 A& sleeve 1
18 (30203017 250140 ZEB) A& sleeve 1
19 (30203018 250141 VRS sleeve 1
20 30203020 ZEREAHIFTE sleeve 1
21 [30203021 250142 JE RNl e B sleeve 1
22 [30203022 250194 ZHR TR E sleeve 1
23 [30203023 250195 FEENR Tl 5 & sleeve 1
24 130203006 250145 e sleeve 1
25 [30203012 TR sleeve 1
26  |30203011 250139 NEEES sleeve 1
27  [30203010 250144 TEHHEE sleeve 1
28 130203009 250191 R RIS sleeve 1
29 30203035 T AT sleeve 1
30 30122005 M) oil seal 1
31 30122039 yH 3 oil seal 1
32 |20622019 210586 MHES) plug 1
33 30122039 MiES) plug 1
34 130103079 R ESIE N EE] sleeve 1
35 |30203034 M sleeve 1
36  |30203033 JE & sleeve 1

T IR S B I AN B ik ) 2 B A







—. ZE 7% /Frame assemblies

75 5 SEAS o B
No Parts No. Ref. Part. No. R Description Number
1 30111001 206590 bR oil sight gauge 1
2 301530001 250117 HLSTHEE] bed pin 4
3 30122004 240228 iES] plug 1
4 30122006 240052 bS] plug 2
5 P01001 30226004 EAE (1D pin 2
6 30122005 240110 bS] plug 1
7 20122009 210003 iES] plug 1
8 30222002 209084 bS] plug 1
9 30122012 240226 Sl plug 1
10 (30222003 240045 % plug 1
11 |30122007 205088 iES] plug 1
12 /30112001 255002 JEH M filter 1
13 |HO01001 240001 JETH P4 Pl ring 1
14 (30221001 255108 T pin 1
15  |30123005 207358 g oil felt 1
16 W02003 R0 (41D washer 4
17  |30112002 250020 AR cover 1
18  [30223001 250157 i B sponge 1
19 [s01002 7017 1247 M4x6.5 cscrew 2
20 30122010 240127 I mark 1
21  |R03001 210679 W4T 2.5%4 pin 4
22 |30137001 B sticker 1
23 |30137004 LR sticker 1
24  |S01004 7018A 1247 M4x5.5 screw 1
25 |wo01001 303448 g4 washer 1
26  |S12004 4556 BRETM6x10 screw 1
27 |S10013 7152 H2£TM6x6 screw 2
28  |S05001 BZEIMI0X27.5 (4 T.) [screw 4
29 |S10006 4539 24T M5x6 screw 2
30 20622019 S plug 1
31 |20131063 oR B sticker 1
32 130137003 P it sticker 1
33  |30122036 el sticker 1
34 30237004 B L name plate 1
35 [30226004 BT AR SR E AL pin 1
36 |100622 Pl L 1
37 |100058 Wl T 1

T RURIZHERR 75 B AN B C B0t 1 2 A A




BBEGE-01M, kst
\Excet 8668-01M




—. BREICover assemblies

FP5 -5 ST ., - B
No Parts No. | Ref.Part.No. el Description Number
1 300113 250150-YD & (EEE) arm cover(top) 1
2 [30122012 240226 s plug 1
3 (20711002 179107-05 bzt oil sight window 1
4 30122013 250019 s o ring 1
5 S01003 7021 PEETM4x12 screw 11
6 300114 250151DYD PELAEE (W08 arm cover(rear) 1
7 301511001 5242 WSk A 2084 T screw 1
8  [30222005 250153 WL A 28 e o ring 1
9 30112003 250021 AR E needle bar cover 1
10 Jsorasoor lasozes ] B ] washer 1]
0080212002 250154 ... T 2 S | arm cover(rear) ... 1.
12 30222004 250155 )5 25 A 3 gasket 1
.13 Jsotoe0 052 ] wemeao ] e T O W
: 14 30112082 250224 EHFF needle bar cover 1 :
' 15 S01004 7019 HEETMAXT .8 screw 5 :
' 16 30111004 250156-TB by plulley cover 1 '
: 17 [207s811016 7075 125TM4x16 screw 2 i
.18 [aoz12004 250159 ] O | argude | 1
19 S01065 7079 124 M5%6 screw 2
20 300115 250234-YD LR () looper thread cover 1
21 301811002 7052 PrEERET screw 1
..... 22 lso226001 lesote1  lopmseamen . Jescenticpn T 4 ]
23 Istogos ass4 wiMes serew T .
24 30222006 210025 By cushion 2
25 207811016 007022A 12T M4x16 screw 2
26 30112004 250255 P15 e eccentric pin 1
27 |30112006 250023 NS Rk threan takeup cover 1
28 W01001 303448 P4 sticker 2
29 30112005 250256 JpE bracket 1
30 301520001 7066 375 R [ S W AT screw )
31 |wo03001 210307 S T A washer 2
32 30111003 250257 il ai k) eye guard 1
33 S01006 7009 24T M3x4.5 screw 2
L34 W01002 ... 20281a.........% £ N | 0L S RS
{35 |wo2004 303335 | £ L | sticker 1.
.36 Jsormz0e3 [ L e | thread takeup guard | - oo}
{...37....]30112084 250226.......... 5 (10 kA fingerquard ... (I
i .38 |sot001 .. 1017 ] BREIMAXT e ] L AL S 3
.39, Jworoos . 303448____._] | e A S 3o
40 30112085 250227A Lo bracket 1
41 |30337001 R AR sticker 1
42 30137005 g s sticker 1
43 [301S11002 PrsEigg] screw 2
44 3011208300 250231A91 o 26 By 4 5 20 A thread take-up guard assy 1

T RRIZMER - B I AN ] B C B0t i Z AR A






=. %53/ /Cloth plate assemblies

75 5 SEAS o e
No Parts No. Ref. Part. No. R Description Number
1 30212008 250160 Hi R top cover 1
2 30222007 250161 bR gasket 1
3 L02001 7019 H2£TMAx8 screw 9
4 30227001 250180 LSS Iflat spring 1
5 301511024 7082 TP R IRET screw 2
6 300116 250162-PD #a () bed cover 1
7 S01005 7021 #24TM4x10 screw 5
8 30201003 250168 BT AR 48 bracket/needle plate 1
9 30222006 210025 B 4l 2 cushion 1
10  |30222009 240228 L3 plug 1
11 |30227002 250176 45 R flat spring 1
12 |[S04021 7017A BRI MAx4 screw 2
13 |30201005 250280-PD Je i AL (B3R side cover 1
14 |S04020 7024A IRETMAx18 screw 4
15  |30201004 250200-9P FodifR (BiEE) cover plate assembly 1
16 /30226003 250170-PD Jr i AR SR cover plate assembly 1
17  [30222008 250174 e i R gasket 1
18 30212011 250183 [ERES cover 1
19 (30212009 250175 AR cloth plate 1
20 S01001 7018 12ETM4Ax7 screw 1
21 [30226001 250181 T B 5% 5 REES eccentric pin 2
22 |S10007 4546 BRI MAx4 screw 1
23 30212010 B 1

T AR ZHE R 75 B AN B S0t 0 2 A




B



M. TF#hEf/Hook shaft assemblies

FFg 5 SHEMNT K Description HE
No Parts No. [Ref.Part.No. Number
1 400082 250551 RS crankshaft 1
2 S10016 7036 H2£TM4Ax5 screw 1
3 400079 250554-92 I EES crankshaft 1
4 S10015 7128 24T M6x0.75x4 screw 2
6 400070 210091-92 BRIZEAT connection 1
7 S01008 5376 #24TM3.5x13 screw 4
8 400228 252056-92 BR crank 1
9 S05002 4534 #24TM6x0.75x15.2 bolt 1
10  [3012400400 |250557-91 MIESEHPS bearing 1
11 [s10003 4547 24T M6x0.75%5 screw 9
12 (3012400300 |250529A91 HHESEHIZS bearing 1
13 |30103006 i bushing 1
14 (30125001 250545-91 N E D A RS gear(lower) 1
15  |30103008 250544 IEEHES bushing 1
16 (30103009 250530-91 k& bushing 1
17  [s12003 4555 HEETM6x7 screw 1
18  [B01003 4H7K6304Z bearing 1
19 (30108001 250514 4 ring 1
20 |S04010 7018A BRETM4x5.5 screw 1
21 |30201006 250556 R fan 2
22 [30235003 250561 it machine pulley 1
23 |S10009 4556 H2£TM6x8 screw 1
24 |S12001 4541 PRETM6x8 screw 1
25  |30128005 240126 H[E] washer 1
26  [S05003 4500 #2£TM5x10 bolt 1
27  |30135002 206050C [ A3 timing belt 1
TE: RURIZRAE R 78 I AN B et ) =




= ¥



F. BB /Main shaft assemblies
=1 = 72% =] L A=
T]j Palﬁ:sﬁNo. Ref/. P%aft:filo. el Description Nfr%lir
1 3010400300  [250526B91 EHAT AR 2 A motion assembly 1
2 S01011 7028 124£TM5%10 screw 2
3 510004 4592 BRETM8x1x12 screw 2
4 S11001 7152 124TM6%0.75%6 screw 1
5 S08001 7153 BR£TM6x0.75%3.5 screw 1
6  |30103015 250526 e bushing 1
7 400065 250560A o crankshaft 1
8 400061 253500-92 AT connection assembly 1
9 S01008 007021A BR£TM3.5%13 screw 2
10 S01003 007015A I24TM4%12 screw 2
11  |30104006 253501A L crank assembly 1
12 S05002 4534 124TM6%0.75%15.2 bolt 1
13 |30109003 250524 st iR IEoR balance weight 1
14 S10002 4514 24T M5%5 screw 2
15  [30103004 250506 e joint 1
16 S12003 4555 124TM6%0.75%7 screw 3
17  |S10003 4547 BRE£TM6x0.75%5 screw 11
19 3012400400 250529-91 MEEE Y bearing 1
20 30103012 k& bushing 1
21 (30125002 AR gear(upper) 1
22 (30103014 HiAE bushing 1
23 |3012400400 |250528-91 HESEHVS bearing 1
24 |B01005 4h7%6203 bearing 2
25 |30202004 Ji Bl shaft 1
26 (30235007 250566-YD T Gl handwheel 1
27 S12001 4556 124£TM6%8 screw 1
28  |S10009 4541 BRETM6x8 screw 1
29 S05004 4501 screw 1
30 |w01004 204585 5 washer 1
31  |400307 EFAT Hh AR motion assy 1
32 [30122040 T plug 1
33  |B12001 7K bearing 1

T RURIZRHE R 7= 2 I A T B et i 22




5 8668 -01G 5
Except8668 -01G

8668W - (37)

\

2815t (2-needle)

3#§t(3-needle)

8668 -01GkE: 5
Except 8668 -01G




75~ EFFFEE{E/Needle bar assemblies
FF5 5 SEAS o e
No Parts No. Ref. Part. No. R Description Number
1 30202024 251014-91 5 needle bar 1
2 30102009 206061 EHAFEL L needlebar clamp 1
3 301S11005 5325 EEAFEL L IBAT screw 1
4 30205002 251016 B FFIERF link 1
5 30102010 206053 B A AT pin 1
6 B07001 240098 B 8x12x12 needle baearing 1
7 30128006 240101 HJE washer 1
8 30109004 206063 GRARGES guide block 1
9 30209002 251017 T Y guide 1
10  |30134006 240%t needle holder 1
11 [30227003 251018 G latch 1
12 |S01003 7021 BRETMAx12 screw 3
13 30123002 179040-05 B sponge 1
14  |30112009 206524 2Tt oil wick retainer 1
15 [20523005 212186 JK7883H oil wick 1
16 |30134001 3564t needle holder 1
17  |S10005 4554 1245TM3x3 screw 3
18 |S10005 4554 BRETM3x3 screw 2
19 30115002 2564} needle plate 1
20 |302S17001 005511-HC BRET screw 2
21  |30210001 251510-92 4 sponge 1
22  |S10007 4546 BRI MAx4 screw 2
23 |30204002 251511 P AR oil wick 1
24  [301S11025 7086 P AR ET screw 1
25 |30201008 251512 Ja AP SR needle guard(rear) 1
26  [30217002 257567 Ja ik needle guard(rear) 1
27  |S10007 4543 125TMAx4 screw 2
28  [30204003 251513-92 P26 it AR lever 1
29 |S01029 7013 12%£TM3.5%7.5 screw 1
30 [30201007 251514 R 2R 48 needle guard(front) 1
31  |30217001 257568 HIEiakE needle guard(front) 1
32 130123020 ARARLES needle bar felt 1
33 1401517002 BRET screw 1
34 30202029 B needle bar 1
35 [30102068 EHAFEL Sk needlebar clamp 1
36 30205013 A ER link 1
37 |30102069 B AT AT pin 1
38 [30109027 R B guide block 1
39  [30123019 EFAT B E oil wick 1
VE: RN HE SR 72 i) AN Bl 2 etk i) 2= 304

- 15 -




-16-



+. T4l &R /Needle guard assemblies

EREEE BHIFS ) — Wi
B Description
No Parts No. Ref.Part.No. Number

1 30210002 252036-92 I CrES scecentric 1
2 $10015 7128 1247 M6%0.75%4 screw 1
3 B07009 206172 Tk K26%30x12.7 needle bearing 1
4 30205003 252035 EAF rod 1
5 30226005 252037-91 VKT pin assembly )
6 NO1004 4805 W2REMS nut 1
7 |wo1004 240062 KTl washer 1
8  [30201010 252039 YR guide/looer shaft )

...... 9430109001 .....1201074 X LY e L

i 10 fwoz001 202286 [ £ I | washer e L.}
11 301811004 4019 b YOBAT screw 1
12 [30202007 252044 R e AT shaft 1
13 30228006 240232 £ washer 1
14 S05048 4524\7110 25T M4%10 bolt 1
15 W02002 201252 g4 washer 1
16 30228005 240231 95 washer 1
17 (30204004 252046-92 s Al A lever 1
18 S05002 4534 1247 M6x%0.75%15.2 screw 1
19 30201011 252040-92 HEEREN holder 1
20 S04019 7021A HEETMAx12 screw 2
21 30228003 252041 95 washer 2
22 30209003 252042 MRS slider 1
23 30209004 252043 R4 pin 1
24 s10007 4543 25T M4 x4 screw 1
25 30201012 252045-92 5 4k holder 1
26 S01006 7009 24T M3x4.5 screw 1
27 30227004 PR spring 1
28 30228004 252047 PhBE washer 2
29 30203007 252052 J5E (ahD bushing 1
30 S10013 4522 125 M6%6 screw 2
31 30203031 252049-91 RS bushing 1
32 001021 231011 O 12.2x2.4 o ring 1
33 30213015 T2k thread guide 1
34 30202006 252048 A shaft 1
35 30201009 252053-92 Yy looper holder 1
36 S05046 7145 12£7M3.5%9.5 screw 1
37 30228002 252055 el washer 1
38 30217003 257566 el looper 1
39 S$10016 7129 1241 M4x5 screw 1

Vi R EAE R s 2 I A ] B

THBAE

-17 -



-18.-



J\\ %4 /Feed mechanism

75 5 SEAS o HE
No Parts No. Ref. Part. No. R Description Number
1 3021000300 252607-92 AT U e 2HAF eccentric 1
2 S10006 4539 I24TM5%6 screw 2
3 B07007 204084 Th#&22x26x10 needle bearing 1
4 30224001 240236 MK 28x24x13 needle bearing 1
5 30229001 240234 R ring 1
6 30229002 240237 R ring 1
7 30205004 252608 AT rod 1
8 30204005 252609-92 R crank 1
9 S05005 4531 #24TM5x12 screw 1
10 (30228007 240055 W washer 1
11  [so2016 7041 H24TM3x3.2 screw 1
12 (30205005 252612 I Lo JEFT rod 1
13 |30205007 252614 R A link 1
14 (30205006 202176 AT link 1
15  [s10007 4537 H2ETMAx4 screw 1
16  |30226007 252613 AT pin 2
17  |20123021 202176 JK7957H 2k oil wick 1
18 (30223009 207925 % oil felt 6
19  |30226008 252616 A pin 1
20 |30237001 252671 TR seal 1
21 [30223009 207358 A B felt 4
22 |30204006 252617 i crank 1
23 |S10003 7142 H2ETM6x5 screw 2
24 [30204007 252618-91 T AR link 1
25 |S10003 2547 H2ETM6x5 screw 2
26  |30202008 252622 BT EE R TR guide 1
27  |S10006 4539 H2£TM5x6 screw 1
28  [30227005 252620 N spring 1
29  |302S30001 7131 EET screw 1
30 30202009 252621 Bt R 7~ il shaft 1
31 |001022 240017 OZYfE7x1.5 oring 1
32  [30212013 252523 TR lever 1
33  |S01011 7028 #24TM5x10 screw 1
34  [30211001 252624-VB ZIFERR indication plate 1
35 |S02004 7044 H2£TMAx8 screw 2
36 |30202010 252625 B Rl screw 1
37 |HO5012 201629 i /4 ring 1
38 |H05006 200983 45 ring 1
39 [001023 240251 O%l[E|5x1.5 o ring 1
40 S09015 4550 1247 M4x10 screw 1
41  |P03011 H3%12 pin 1
42 130209006 252626 W liner 1
43 302516001 252660 W ATIE R nut 1
44  |s10007 4543 BRETMAx4 screw 1
45 (3021000300 fi Lo FE ALAE 1

T RURIZHE R 75 B I AN B C B0t 1 2 f

- 19 -




-20-



fi~ A EBE/Need mechanism

75 5 SEAS - B
No Parts No. Ref. Part. No. R Description Number
1 30202011 252610 0 7 il crankshaft 1
2 20123021 202176 JK7957H 2k oil felt 1
3 30209010 240147 EMF IR IR plug 1
4 30209009 240097 ZE B RHTRER plug 1
5 20123021 202176 JK7957H £k oil felt 1
6 30223009 207925 2550 A oil felt 2
7 30123001 206748 7 B bl B felt 1
8 30208001 240235-92 ik collar 2
9 S10003 4547 1247 M6%0.75%5 screw 2
10 |30222010 204052A bS] oil seal 1
11 |400078 252633-91 72 5)) LA crankshaft 1
12 |20123021 202176 JK7953H £k oil wick 1
13 30123001 206748 EH felt 4
14 |30222011 240241 H oil seal 1
15 [30208002 240239 el collar 1
16 |S10003 4547 12T M6x0.75%5 screw 2
17 30209007 252675 UNEES block 1
18  |400077 252631 TR block 1
19 [30223009 207925 B felt 14
20 |30226009 252630-C 25 B pin 1
21 [20123019 202176 JK7957H 2k oil wick 1
22  |S10002 4514 IEE]TM5x5 screw 1
23 [400081 252659-91 B A feed bar assembly 1
24 30223002 240240 e felt 1
25 $10003 4547 1247 M6%0.75%5 screw 2
26 |30212014 252639 IR guide/differential feed bar 1
27 S01055 7143 1247 M4x6 screw 2
28  [30204008 252628 a4 thin guide(right) 1
29 $10013 7152 124TM6%6 screw 1
30 |30212015 252629 RSEL guide(left) 1
31 S01002 7017 1247 M4%6.5 screw 2
32 130205008 252636 ZE 5/ NEFE link 1
33 [20123019 202175 JK7957H £k oil wick 1
34  |30126009 210766 sl pin 2
35 [30203013 252637 IRES bushing 1
36  |30228008 240039 HJE washer 1
37 |LO1004 7056 12 F2M5%0.5x13 screw 1
38 130209008 252632 VLS block 1
39 |B0O7001 210238 A& 9x12x13 needle bearing 1
40  |30214008 IEAG T main feed dog 1
30214014 %A 4 (35ACHYD) main feed dog 1
41  |S01004 7019 H25TM4Ax7.8 screw 2
42 |30214009 FEB T diff feed dog 1
30214015 Zr)F (35ACHY) diff feed dog 1
43 3021400100 ZBiE R T A diff feed dog assembly 1
3021401700 Z B R T H A diff feed dog assembly 1

T RIEAE R R B I A ] B Sk ) AR A

-21 -




w2 2=



1. Ed: / Differential assemblies

¥
Ref. No.

5
Part No.

B
Ref.Part.No.

E

Description

30209015

252642

AT s

guide

[

30209014

252641

R

block

30202014

252643

JE IIEFT

feed bar pin

30226010

252665

JEAERT B

shaft

HO05012

201629

il

ring

510006

4539

BRET M5 x 6

SCIrew

30205009

252644

J¢ A EFT

lever

30202013

252646

i Bl AT I 5 Al

shaft

O [0 [ |\ | (AW N | —

001022

240129

OMIIE 8 x 1.8

o ring

—_
S

30202016

7 BT HCT Al

lever

—_—
—_—

HO05013

202522

kel

ring

—_
NS}

30227006

252645

i

spring

—_
w

30108005

206156

il

collar

—_
N

301512001

5084

AR ARET

SCrew

—_
(9]

30212016

252648-91

2R TAT

lever slice

—_
[*)}

30222012

206942

i Ef

oil seal

—_
-

30204009

252651-92

22 8 A

crank

—_
[oze]

S01069

7029

WAETMS < 11.5

SCrew

—_
Nl

302530002

7132

BRET

SCrew

[\
o

30204010

252652-92

72 Bl B A

lever

[\
—

S05005

4531

BRET M5 x 12

SCrew

[\
[\

3020201600

252653-91

JE BT AL

lever

[\
w

30208001

240235-92

RIS

collar

[\
I

510003

4547

WAET M6 % 0.75 x 5

SCrew

[\S]
(V)]

30227007

252657

0 B

spring

\]
[o)

30212017

252656

ZJERR

scale plate

[\
-

30103034

240124

LEREES

spacer

[\
[oze]

504004

7022A

BEET M4 x 15

SCrew

[\
O

20109005

252658

P YTIR B

stopper

(O8]
o

W01006

303448

Hg 4

washer

w
—

301S11008

2905

BRET

SCrew

(98]
[\S)

302516003

252609

PR R

crank

W
w

30128014

211301

g

washer

(O8]
N

302530003

7059

RET

SCrew

w
W

30222017

240063

{LiES)

oil seal

(O8]
(@)}

P03028

Hi3x16

pin

— = =m == oo oo = === === === = === === === o == ==

3 IRIEHE R P AS T o L 1 2 FR A




-24-



+—. HEAEAE / Presser foot mechanism

¥
Ref. No.

5
Part No.

B
Ref.Part.No.

E

Description

301S30008

253000-91

P EURAT

adjusting bar

—_—

301S16005

253003

L EREs

nut

30227008

240252

s 3

spring

30227009

240253

JE I

spring

30202017

253026

JEIAA

presser bar

30122022

253018

JEMAVRRRRIE % Bt R

oil guard

30104017

206139

JEIEL s

presser bar clamp

S01003

301511009

WAET M4 x 12

SCrew

3010901700

253005-91

U

guide

S11025

7025

RET M4 x 20

SCrew

el B
ol D= IN-1 (-8 SR - N) KU (NG USRS

S01006

7009

25T M3 x 4.5

SCrew

—
\S]

30228010

240474

v

washer

—_
W

3010206400

253008-91

A6 1Al

lever

—_
N

30108006

192024

el

collar

—_
(9]

301512001

5084

i R ET

SCrew

—_
=)}

30112016

206157

JEIEL S Hp

link

—_
3

301520007

5386

fHIRET

SCrew

—_
[o2e]

30127009

253010

A0l 3

spring

—_
e}

30108005

206156

kel

collar

[\
()

30122023

253008-4

EJA(RIIIES)

plug

[\
—

30104019

206149

) T

bell crank (upper)

N
[\

301511011

5187

6K TSR ET

SCrew

[\
(OS]

30212018

253027

F K A B bR

link

[\
I

301520008

5184

BERHURET

SCrew

[\S]
(V)

30104020

206148

Kl A O

bell crank (lower)

[\
(@)}

301520013

002022-4

A6 il AR LI 5 SR ET

SCrew

[\
3

30102022

253013

A6 el

shaft

[\
o]

30112019

253014

AR T

lever

N
O

S01011

7028

BRET MS x 10

SCrew

(O8]
()

30112020

253015

A1 i A

bracket

w
—

S01004

7019

WEAET M4 x 7.8

SCrew

(98]
\S)

S01016

4549

WRET M5 = 17

SCIrew

(O8]
W

N01002

4805

SR EE MS

SCIrew

W
N

30112017

253028

JEM

finger guard

W
W

30116020

240 )15

presser foot assy

30116009

2481 14

presser foot assy

3011601300

257461-56

356) kA

presser foot assy

3011601400

364 )1

presser foot assy

36

301511010

001170-3

JE BN R SR T

SCIrew

37

30211006

250230-RA

pr

guard/ foot lift lever

38

001006

240095

OMIE 8.5x 1.8

o ring

39

3013002400

P SRAT AL

adjusting bar assembly

40

30122041

i Bf

oil seal

1
1
1
1
2
1
1
1
2
1
1
1
1
3
1
2
1
1
3
1
1
1
2
1
1
1
1
1
1
2
1
1
1
1
1
1
1
1
1
1
1
1

3 IRIEHE LR I AS T o L E R 2 FR A

_25_




8868-9°
|seeew-28




+ . WEEBPE / Needle feeding assemblies

¥
Ref. No.

5
Part No.

B
Ref.Part.No.

E

Description

30110007

254501A

MRER M

eccentric assembly

510002

4514

BRET MS x5

SCIrew

30105014

254511

LG AT

connection

30104024

254503

MR 135 A7

crank

505002

4534

WRET M6 % 0.75 x 15.2

SCrew

30126006

254504

AT HS

SCIrew

30128032

240062

18

washer

N01002

4805

SR EE MS

nut

O [0 [ |\ | (AW N | —

30102024

254519

15 3 AT i

shaft

—_
S

30128015

206180

TR AT fihH

washer

—_—
—_—

H05004

306671

Pl 12

ring

—_
NS}

30105013

2545068

REF R AEAT

crank

—_
w

510003

4547

WRET M6 % 0.75 x 5

SCrew

30126005

254507

MREF 158 H

block

30202018

20123019

254518

202176

MEEHE S

JK7951h &

crankshaft

—_ = (N = == = = = = = = = o =

001008

OB 9 x 1.8

20108006

Pl

collar

510026

PHRE R ET

SCrew

30104022

254516

MREFA

lever assembly

S01005

7020

WAET M4 % 10

SCrew

S01017

7022

WR%ET M4 % 14

SCrew

30117005

257565

MREF

spreader

30128018

18

washer

30105021

REF R AEAT

crank

30126022

M5 S

block

30202031

MR EF %S0

shaft

[ NI U U JUE U U NN 1 NC T T N NN

i I8 HE A7 7 I AS T o L SO TR % P A

J N




@ et
3-Needly

245t




+=. M&RE{:/Thread loosing assemblies

=1 jmm Z% = L MNepe B
TI? Par{f:sﬁNo. Reg P%aﬁ;.ﬁ;o. R Description Nfr%ir
1 30113001 254008 RS LS thread guide 1
2 S01004 7019 MEETMA X 7. 8 screw 4
3 30102026 Jan-26 S LA pipe 2
4 30112021 254009 JEAR holder 1
5 S01004 7019 BEETMAX 7. 8 screw 1
6  |wo01001 303448 g4 washer 1
7 |3010403100  [254003B91  |FAZEHHIHAT crank 1
8 S05005 4531 HEATME X 12 bolt 1
9  |wo01010 202868 HIE8 washer 1
10 |3010403200  |254000-91 FALRHIRRT T lever 1
11 |30103040 254022 HhE collar 1
12 301511013 002133-1 hE B e R AT screw 1
13 3011304200 A A tension control mechanism 1
14 3013003 254019 SURS 714 bracket 1
15 30112022 254021 SURS ALY 0 thread releaser 1
16 [3011300400  [254010A0U  [imsksift () U 2
17 |3011300500  [254010B9U  |ifZk4ift: (4 tension spring assembly 1
18 |3011300600 [254010C9U  |{aZk4ifF (55) A 1
19 |30113007 254020 AL R thread guide 4
20 |30113008 206203 AL AR thread guide 4
21 |30127010 306301 WA spring 1
22 |301S30009 5447 AR AR ET screw 1
23 (30103041 206202 W& spacer 4
24 30113008 206203 AL AR thread guide 5
25 301530010 001817-2A 35313 screw stud 1
26 |30128016 210319 Je 2k Fr tension disc 2
27 (30111005 208450-UA  [if/E1E3h% cup 1
28 30127011 301037 WEE () spring(heavy) 3
29  [30111006 208448 W RS E ratchet 1
30 |301S16006 208447-UA 1 R 8 nut 1
31 |30127012 201086 PR (D spring(medium) 1
32 30127013 201068 WEE (55 spring(light) 1
33 3011304200 254023E9U s S H A tension control mechanism 1
34  [30113007 254020 ALtk thread guide 5
35 (30103041 206202 W& spacer 5
36 |3011300400  |254010A9U  [|{EZ:4L¢E (3% T SEITS 3

accamhihlhaavns

TE: R AR RS I AN B 2 ez ) & 3 1




» 131517 20 29 3031 82

8668-0 1M 4+
Except8668-01M

* 2B

8668-01M
Packed in accessory for8668-01M

8668-01G,01H,01M & 4+
Except8668-01G,01H,01M

39

8668-01E:4h
Except 8668-01E

-30 -




+P0. F28E4:/Thread loosing assemblies

75 5 SEAS o e
No Parts No. Ref. Part. No. R Description Number
1 30113009 253505A K3 254 thread take-up 1
2 S01004 7019 1247 MAX7.8 screw 3
3 30101018 253504 ik 2% R lever 1
4 S05004 4501 £ M5x14 bolt 1
5 wW02001 303067 5 spring washer 1
6 H05001 205061 14810 ring 1
7 20608003 240201 =lic] collar 1
8 301512001 2193 AR REE ] screw 2
9 30102028 253503 ok 28 R A (D shaft 1
10 |S05048 7110 24T M4x10 bolt 1
11 W02002 201252 4 spring washer 1
12 30128019 204107 Bl washer 1
13 30113010 253507 =Ltk thread guide 1
14 |S01006 7009 I24TM3x4.5 screw 1
15 |30113011 253508A i 2R thread guide 1
16 206530016 7170 L) screw 1
17 |30112023 253509A Prdk thread support 1
18 |S01006 7009 124TM3x4.5 screw 1
19 30128034 240474 HPE| washer 1
20 |30112024 253516 U SJ2 28 e thread tension brackeat 1
21 S01001 7018 B24TM4AxT7 screw 4
22 |30112025 234561 JE LR thread guide 1
23 |301S20009 OWO09070-2  |if£kig4] screw 1
24  [30127014 253517 il spring 1
25 |30112026 253593 JE 28R tension disc 1
26 [30112027 253544 T[] 5 48 thread guide 1
27 130112086 SRS EE) guard(thread take-up lever) 1
28 301S30011 5387 A ARET screw 1
29  [30113012 253545 A sk 28 R holder 1
30 |30113013 234521 it 2 thread guide 3
31 S10001 4535 1247 M3%x4 screw 3
32 S01006 7009 1247 M3%x4.5 screw 2
33 [30112028 253506 K g 4 R AR thread take-up 1
34 30112029 253514 WA 22 thread guide 1
35 [30112033 253511 LS ARANINESY thread guide 1
36 [30112030 253515 RS thread guide 1
37 |S10005 4554 125 M3x3 screw 1
38 (30112031 253548 M1 2B A thread guide 1
39 |[30213016 253668 MEE /NI 2 screw 1
40 w01001 303448 g4 washer 3
41 30112032 253547 MELEF — IR 2k thread guide 1
49  |20112033 137108 JEL v tension disc 2
43 130127016 137109 Je 2k spring 1
44  |301S11024 7019 1o YT RS ET screw 2
45  |3011203200 ML o 28 A 1

T RURIZHE R 75 B I AN B C B0t 1 2 f

- 3] -




-32 -



F1i. FTZM%E / Looper thread handling

¥
Ref. No.

5
Part No.

B
Ref.Part.No.

E

Description

3021301000

253589-91

I e dL

looper thread take-up

510007

4543

WAE] M4 x 4

SCIrew

30213003

253592

JEL A

bracket(looper thread take-up)

30213002

253534

FTERAR L2

thread guide

WO01012

210585

#Bh 25

washer

501012

7031

WAE] M2.5 x 4

SCIrew

30213001

253533

ST R

(o=l RN [ Ko W RO, I S~ LUS T I S T

001022

510007

OMIE 7 x 1.5

E,i%iﬂM4 x 4

thread guide

—_ = NN = = (DN =

30202021

253600

ATl

30208005

240261

kel

S10005

4554

WRET M3 x 3

30227010

253606A

i

spring

30213004

253599

IR EMR

thread guide

S01006

007009

A5 M3 x 4.5

SCrew

3020201900

253607-91

JELR PRI

bracket assembly

30202019

253601

Yk

shaft

P03011

202647A

B3 %12

spring pin

30122018

240123

1R B

cushion rubber

301511024

7082

i P G IR ET

SCrew

30213005

253605

FIAAER

flat spring

504010

7018A

WR%ET M4 x 5.5

SCrew

30213006

253586

TR

thread guide

30213007

253588A

AR ERR

tension disc

30213008

253588

AR ERR

tensin disc

30227011

240242

HRSR

spring

302520001

007133

RET

SCrew

30213009

167079

gk

thread guide

S01004

7019

WAET M4 % 7.8

SCrew

S01006

7009

WRET M3 x 4.5

SCrew

30212050

Tk

looper thread take-up

N == === === == === === == = ==

3 BRI HE R o A B L E PR 2 R




_34 =




475 TR / Lubrication mechanism

v % ZHEA S 0 i DescHption VT

Ref. No. | Part No. |Ref.Part.No. Amt.

1 30136003 | 255035-91 | ‘Hdah i ek pipe |

2 301830012 | 255037 M IRET joint screw 1

3 30121017 | 240135 D5 x DTS tube |

4 30136001 | 200136 fha% e s joint 2

5 30129006 | 202199 i R OR) clamp 3

6 301830013 | 200152 SOREE ) joint screw 2

v 30121012 | 255003 il b 4% pipe 1

8 30123010 | 240136 il B felt 1

9 30126008 | 210766 HiET pin 1

10 S10002 4514 PRE] MS x 5 SCrew 1

11 30123009 | 255021 il B pelt 1

12 30127019 | 255005 J I latch 1

13 S01004 PAET M4 x 7.8 screw 1

14 30121007 | 240143 S tube |

17 30121018 | 240006 JK8568 4 x Dd6jAY | tube 1

18 120129002 | 202199 LR clamp 7

19 30112039 | 255099 FE 00 8 oil release plate I

20 S01002 7017 W% M4 x 6.5 screw 2

21 3012101500{ 255097-91 | WEah4% oil splash pipe |

22 N01001 4821 21 M4 nut |

23 30121010 | 240006 D4 x DO tube !

24 W01001 303448 e[ 4 washer I

25 3022100800| 255094-91 | A% 4Lff: oil splash pipe 1

26 30136004 | 255123 A AN 1 s joint 1

27 20122033 at)y washer 6

28 3012101400{ 255039 Alah % pipe |

29 30221010 | 255100-91 | AhA%5rahes oil drain pipe |

30 30221006 | 255102 e pipe |

31 S04010 7018A 25T M4 x 5.5 screw I

32 30121018 | 240145 D4 x DO tube I

33 30121017 | 206840 D5 x O oil tube 1
| _34_ 30223004 | 240245 | ik L L]
| _35_ 30121005 | 240244 | MiEE wbe | L

36 20621003 | 240143 EFFF a1 4 tube 1

37 S01001 7018 BEET M4 x 7 screw 1

38 201830004 bR ET joint screw |
He U MR ME s B I AN s L SO I B A

- 50 -



-36 -



+-k. %M / Lubrication mechanism

=) et A . ] =
R?E I:IO. Pefrlt I:TO. ij. l;"a{rl.l\?o. % P AR ?i(m:
I 30201029 | 255041 pLIEA oil reservoir assembly 1
2 20528014 | 202287A | washer I
3 301S11015 | 5138B raisal SCrew |
4 S05007 4504 WRET M8 x 20 screw o 4
5 30222014 | 255042 il 25k % Bl el o ring 1
6 3012000100| 255091-91 A4 pump assembly 1
7 30102031 255024 I 5 il shaft 1
8 30120004 | 255025 I 4e rotor(A) 1
9 30120007 | 255026 hAat4e rotor(B) 1
10 30120005 | 255027 hiB% rotor 2
11 30120008 | 255028 I i cover 1
12 S05006 7026 WEES screw 2
13 301820011 | 7105 WA E] screw 2
14 30125003 | 255019 I EAYIEE worm wheel 1
15 S10002 4514 AT screw 2
16 S05005 4531 PAET M5 x 12 screw 2
17 301830014 | 205111 LERET joint screw 2
18 [20136001 | 206233 IEah &% oil filter I
19 301830016 | 210200 RS screw |
20 001010 206431 O 38.7 x 3.55 0 ring I
21 30101021 | 210201-PD | Eih & % cover 1
| 2 [soi003 [7021 [ wgermaxiz | orew | 3
23 30131004 | 9A3002 e i) filter scal |
T RRRIZRHE R R PTIN AS I e U 1y 4 5 -

97



-38 -



+ )\ EWHEEEIM/Silicon 0il delice assemblies

75 5 ZEM S L B
No Parts No. Ref. Part. No. R Description Number
2 300141 207066-PD R (WD) silicone oil reservoir(upper) 1
3 30112040 207067-PD fi & 7 cap 1
4 P03008 206781 B 2x6 pin 2
5 S01006 7009 124£] M3x4.5 screw 2
6 30123011 207068 =SR] felt 1
7 [3021100200 [255103-91 | FrEm&LIlE AN 1
8 S01004 7019 24T M4x7.8 screw 3
9 30201014 255107 HLEF A H28 needle cooler(lower) 1
10  [30209017 206851 BT plug 1
11 |30223005 240247 ERRT felt 1
12 (30126009 210766 i pin 1
13 |30221007 240246 [ER(IKES tube 1
14 |20123021 202175 JK85687H 2k oil wick 1
15  [30211002 R

16  [30211003 ER 1

VE: RRIGHE SR 72T i) AN Bl 2 eloadk i) 2= 3

~39-




i) w




+ii. %4 /Thread apool assemblies

75 5 SEAS o e
No Parts No. Ref. Part. No. R Description Number
1 30102032 503-SA LI thread bar(loer) 1
2 30128024 509 HJE] washer 2
3 N02001 5476 2R M6%0.75 screw 1
4 30101028 505SA KA 48 bracket(3-spool) 1
5 30101029 505SA FHL AR bracket(3-spool) 1
6 30102033 380A R spool pin 5
7 W02002 201252 I 4 washer 5
8 30101030 527-SA Kt 2k 48 bracket(3-spool) 1
9 30111007 381-SA LA spool tray 5
10 |30123014 507 LRAEAL cushon 5
11  |30103044 382-SA ZlhEE spool retaining fin 5
12 |L02004 7102 24T M6x34 screw 2
13 |wW01003 512 HPE 6 washer 2
14  [so4001 4022 24T M6x10 screw 2
15  |30102034 502-SA S thread bar(upper) 1
16 30129005 504-SA BB ] joint 1
17  [S04002 4021 12%] M5x16 screw 4
18  [N01004 4805 IR EE M5 nut 4
19 (30111008 383-SA S bracket 1
20 |30113018 384 S % thread guide bar 1
21 S04003 4014 B2ET M4x25 screw 1
22 [30101031 527ASA (ERuRS T bracket 1
23 |30111009 233-SA fi] 52 45 holder 1
24  |S04004 4012 24T M4x15 screw 3
25 |N01005 4803 I EE M4 nut 9
26 30113019 293A ik 2 4% thread guide bar(5-spool) 1
27 |30113034 293B JURSEES thread guide bar(6-spool) 1
28 30103045 506 o 2 thread guide 5
29 |30122027 386 FEig rid cap 1
30 3013102700 LRI 1

TE: IR S 2 I AN B i ) 2 B A

~4] -




. ThELFEHE / Oil plate assemblies

TP

Cessor

Putin ac

Put in accessory

VNG

-

sl




—1. WmBIEHREBY:/0il plate assemblies

5 i3 S5 4 i Ykl iR Description B
Ref.No. |Part No. Ref.Part No. Name Amt.
2 30122029 206338 T B R R B rubber cushion 4
3 20131027 206336 FEAL [ iR ) nut 4
4 400247 259000 AL rest board 2
5 20131028 4512 FEAR P 7S A IRET bolt 4
6 20131029 206337 KA E] washer 12
7 20131030 205764 BifRE cushion rubber 4
8 30103078 205765 PR iR liner 4
9 301530018 7093 LT screw 4
10 (30112041 206329 BRI treadle chain guide 1
11  |S01011 7028 #24TM5x10 screw 2
12 (30122031 205467 e T8l spacer 4
15 [305S11018 TIWRE] (—F) screw(set) 1
16 S10005 BRET screw 3
17  |W01001 R ring 3
18 |30211006 &gl The belt cover 1
VE: RRIZHESR N B I A FH Bl 2 ot i 254

_43 -




FRIES & |
(OPTION)

PR Fak it 50 5 B 1 @)

Packed in accessory

-44 -



b BHAESBAE 7 Specific parts

Jv s B %, i Deseription B
Ref. No. | Part No. |Ref.Part.No. Amt.
1 30212051 i b slide plate 1
2 300127 1f o B AL () front cover assembly |
3 S02001 007043 BRET M4 x 6 screw 3
4 301520002 | 250013 Hij AR 7 IR T screw 1
5 30128002 )y spring washer 2
6 30226013 | 240198 i pin |
| _ 7 _ _|S10005 _ |4554 | #grM3x3_ | serew_ | 2 _
|8 |30212075_ | _ _ _| W ________ | bracketassembly | _ L
_ 9 _ _|Solol1 _ | 7028 | WREFMSx10 | W e m e = 2 _ ]
_10_ _jwoio04 | | s | washer | 2 _ |
11 30209018 B bR B bracket |
12 S01006 PAET M3 x 4.5 screw 2
T D RURIZRHE AR B IR A T e L S 1) 4 8-

_45 _



8668-02

_46 -



s, 2BBEHIEME / Specific parts

T 5 BEAMS : - . i
R?E ;Io. szrlt I:Jo. Rgf.Pafrfl—.I\‘l?o. # P Lesoniphion Am?.
| 300122 250184-PD | piifi4e4l: (W) | front cover assembly |
2 S02001 7043 BRET M4 x 8 SCrew 2
3 301520002 | 250013 Wil SLAE R ET screw 1
4 30228012 | 201191 £ spring washer 3
5 30226013 | 240198 AT pin 1
0 S10005 4554 BRET M3 x 3 screw 2
7 30212052 | 250167A i b slide plate 1
| _ 8 _ 300125 _ | 250186-PD | mi%E {3 4% (WEk) | front cover(small) | L]
| _ 9 _ _|soiotr _ J7027 | MREIMSx10 | serew | _ _ S _
10 30112060 | 206439 N4 3 110 { auxiliary plate (front cover) 1
11 S01065 7079 PLET MS x 6 screw 2
12 W01004 204585 g 5 washer 2
13 30212032 | 250193 HEFH IR fabric guard |
14 S01002 7017 BET M4 x 6.5 screw 2
15 30201025 | 250196 1R cover |
16 S04010 007018A WAET M4 x 5.5 screw 2
17 30212033 | 250190 JE 3 bracket 1
18 30112063 | 206460 Je I B4R washer I
19 N01005 4803 B M4 screw 2
20 30201023 | 250189 Je I B clamp plate l
21 301811021 | 5113 R ET screw 2
22 30111020 | 000256-SA | FC8E S HE 4 holder 1
23 30208006 | 204754A g 5 washer 1
24 3011101800{ 000257A9S | fCiL4L1f tape guide assembly I
25 30111019 | 000247-SA | 41 -G tape base 1
26 30128029 | 270 FEREHIE washer ]
27 30102048 | 253 |- Jeai b tape disk post 3
28 30103061 | 250 fCOL I FE tape disc post I
29 S05004 1448 BAET MS x 14 screw 1
30 30101049 | 000251-SA | FC ) bracket l
31 301830022 | 4913 FORE R ET screw 3
32 30102047 | 252 > Jeals tape tension guide post long 2
33 W01004 204585 e 5 washer 2
34 W02001 303067 # oy spring washer 2
35 301816012 | 226 W) nut 2
36 S04004 4012 25T M4 x 15 screw 2
37 30101050 | 254 Keals i holder 2
38 301811022 | 5161 WEET screw 4
39 30113023 | 255 aff -5 tape guide bar 1
T U0 AR R I A o O e i & R

- 47 -



8668-03. 08

_48 -


Administrator
附注
S01006



TbEL 030 08LHEE /03, 08Specific parts

7 fE i # i Description .
Ref. No. | Part No. |Ref.Part.No. Amt,

1 30201019 SERHA P fabric guide (right) 1

2 30201020 ek e b fabric guide (left) |

3 30209020 | 257579 e spring washer 1

4 30212027 | 257578 GERHE R (A7) hemming guide(right) 1

5 S02015 7071 BRET M2 % 3 screw 1

6 W01001 303448 )74 washer 2

¥ 301511024 iy P G R | screw 2

8 30212028 | 257577 BERLE M () hemming guide(left) 1

T 00 RURIERHE A R T AR ) sl LR 4 Y5 1

- 49 -




-h0 -



P4, 35AC HG300%: &L H 1k / 35AC HG300Hg Device

s (e E i % PR Description =
Ref. No. Part No. [Ref.Part.No. Amt.
1 3023000100| 350232-91 | “GELELTF air cylinder assembly I
2 30230002 | 513070 @y air cylinder 1
3 30230003 | 527006 A% speed controller 2
4 30212069 | 258030 SULAT A bracket 1
5 S01011 7028 BRET M5 x 10 screw 2
6 302816011 | 258029 1kl YR stopper 1
7 30212070 | 350235 AULYEHEBR bracket 1
8 S01001 7018 BEET M4 x 7 screw 2
9 30231005 | 748004 LKl band 3
10 3023000400| 522014-91 | i Y5 de4lff: filter/regulator assembly |
11 30230005 | 522032 R VEAS filter/regulator 1
12 30236003 601049 B Re s connector ]
13 30229003 | 608002 BAg e hose band I
14 30236004 | 601089 £z s joint I
15 30226022 | 601072 i plug I
16 30212071 | 300590 YT AT A bracket 1
17 302830004 | 4910 ABRET screw 2
18 3023000500| 350233-91 | KA1 AL knee switch assembly |
19 3023000600| 532001 L air valve |
20 30236005 | 601110 235 connector |
21 30221011 | 600016 FEE tube 1
35 30236006 | 601097 iz J: joint 2
23 30221012 | 600077 e tube (2.5 x 4 x 550) 1
24 30221012 | 600141 FE Y tube z
25 30212072 | 300216 25/ UR AT A bracket |
26 30230007 | 300220 W 8l T X valve actuator complete I
27 30212074 | 197 W 2y JF AT 2 bracket |
28 3025830005 | 4910 ABRET screw 2
29 wW01004 204585 Iy - washer 2
30 301S11011 | 5187 WRET screw 1
31 301S11009 | 5118 PAET screw 1
32 301816002 | 3044 1) nut 1
33 30128013 | 137142 v washer 2
T U0 RRINERREL R BT I AS Y i L SOk ) 2 4

=51 -




8668-35AC ,35B/F 1540

-52.



— 7. 35AC . 35BY)J) L HIfE /1 35AC. 35B Ft device

¥ ] i # B Description at &
Ref. No. | Part No. |Ref.Part.No. ) Amt.
1 30202022 252610A Hh R Al crankshaft 1
2 30204011 255552 A crank I
3 S10013 PEET M6 x 6 screw 2
4 302812001 | 7057 NIIRET SCrew I
5 30228008 H washer 1
6 30203027 | 179160-05 | At bushing 1
7 302802001 | 255553 BE L nut ]
8 30204012 | 255554 I 4% crank |
9 S10013 PAFT M6 x 6 SCrew 1
10 30226016 240008 B key |
11 30205010 252557A EAT link |
12 30223007 | 202174 a2k oil wick 1
13 20523003 | 202175 Pk oil wick 1
14 30201044 | 255077 U latch |
15 205530008 Jis JJBRIRET SCTrew 1
16 30202023 | 255555 189 )4 blacket assembly I
17 30228014 | 230030 A [ gasket I
18 30227012 | 255548 9L upper knife holder assembly |
19 302801001 | 255546 [N upper knife |
20 30201045 | 255549-9P | [N JJ 5L lower knife holder I
21 S05004 PAE] MS x 14 screw 2
22 302513001 LT MS % 10 SCrew 1
23 30222015 | 255557 IS oil seal I
24 30201046 | 255564-91 [ JJ 4 suction pipe asembly |
25 S01011 BRET M5 x 10 screw l
26 30219001 257574 [-J] latch |
27 S01006 WAE] M3 x 4.5 screw 1
28 30201047 | 255560 NWIEL lower knife holder 1
29 207511016 AT M4 x 16 SCrew 1
30 20619004 | 204161A ) lower knife |
31 30201048 | 255558-91 AR lower knife clamp 1
32 101511008 _ i P S IR T screw 1
33 30201049 | 255615 WG 1 waste chute top |
34 S01029 BRET M3.5% 7.5 screw 2
35 30211004 | 255567-91 | WE4% suction pipe assembly |
36 30211005 608005 5 45alr hose band 1
37 30212059 | 255562 i latch 1
38 S01055 WEETM4 x 6 SCrew 2
39 302509001 | 601115 HEFRIRET screw I
40 P03002 Hidx16 pin 1
41 30203028 JehEs sleeve |
42 30203029 b £ sleeve 1
43 30226021 i pin 1
TE: U0 PR RIERHE Fn 8 I A ol 2 Sk ) & ¥ 47k

- 58«




8668-35AC

_54 -



N, 35AC PR s E 7 35AC Specific parts

s ] BT y ' . T
Ri}. ;0. P:rt I:IO. Ref.Pag.NJo. © # s Amt.
1 30212052 | 250321-91 | Hikrdifk front cover assembly I
2 O3 | 250178C HjsiaE e front cover |
3 30201016 (RRIIES hinge |
4 301520002 BRET screw 1
5 30228012 Hv spring 2
6 30226014 (iR pin 1
g S10005 BEE] M3 x 3 screw 2
8 30215007 | 250168B I b A bracket 1
9 30212034 | 250210-91 | kb cloth plate complete I
10 3021206300 Sl Db AL 1] auxiliary plate/front cover assembly
11 30212063 | 250209 il L b auxiliary plate/front cover I
12 30212057 | 258026 By washer |
13 30212058 | 258027 4 bracket 1
14 S01004 7019 25T M4 x 7.8 screw 4
15 30212035 | 258024 PR bracket 1
16 S02001 7043 WRET M4 x 8 screw 3
17 30212062 | 258020B91 | liiby elastic guide 1
18 30212031 | 257743A Ak (%%) fabric guide |
19 30201050 | 258050-91 e binder complete 1
20 30212036 i b slide plate assembly 1
21 30212024 | 258014 10 i fabric guide |
22 WO01001 303448 HE 4 washer 10
23 S04002 WRET MS x 16 screw 4
24 30212061 | 258017B91 | Aji'F 1 4Lff: fabric guide assembly 1
25 30212046 | 257743 Wy (%) fabric guide I
26 S01012 7031 PRET M2.5 x 4 screw 2
27 3021206000| 258015A91 | Aii S 4l fabric guide assembly |
28 30102050 | 251010A YEFT Lo il eccentric pin 1
29 30128030 | 205097 Ihi Lo il washer |
30 S02007 BRET M3 x5 screw 1
TR U0 ORI HE 26 R 7 I A ] g o 0B 10 % e 11

-55 -



virgil
附注
300661





—t+t. BEAMREEA/After

Fight Cam Assemblies

5 5 SN % i B
Ref.No. |Part No. Ref. Part No. Name Description Amt.
1 30503061 256500-920 HEATHIE Eccentric 1
2 $10029 0045550 IZATMEX0. 75X5 screw 2
3 $12003 0045480 BZATMEX0. 75X5 screw 2
4 30505025 2565010 A Connection 1
5 30224001 240236-20 e R Needle Bearing 1
6 30503060 2565020 LHES Coolar 1
7 S10013 0045470 124 M6%6 Screw 2
3 30504035 2565030 A Crank 1
9 S10029 0045480 I24]T M6x0.75x5 Screw 2
10 30126006 2545040 AT Screw 1
11 W01004 2400620 A5 Washer 1
12 N01004 0048050 2 BEMS Nut 1
13 30508001 2016350 4kl Coolar 1
14 S10006 0050600 124 M5x6 Screw 9
15 301175 256504-9P0 Ja3 (B Bracket Assembly 1
16 30522070 2565070 Jii it % 3 O Ring 1
17 30522069 2565080 pHES] Plug 1
18 207513004 0045230 124T M6x35 Bolt 4
19 20122021 2100690 biE=) oil Seal 1
20 30502045 2565090 Hi 5l Shaft 1
21 30128015 2061800 P KT i 2 Washer 1
22 H05004 3066710 4 Ring 1
23 30522019 2112470 biE=) Plug 1
24 301180 256536-9P0 SR Bracket Assembly 1
25 30202100 2565450 U7 Ak Guide Bar 1
26 S01060 0045180 IZATMEX10 Bolt 2
27 S09008 0045140 BZETM5X5 screw 2
28 30212100 2565460 JE Cover 1
29 S01005 0070620 24T screw 9
30 30225100 2565440 B Lower Rooller 1
31 30225101 2565400 hiFe s Lower Toothed Rooller 1
32 20103020  |-———- LES Sleeve 9
33 P03002 VCL19 i Pin 2
34 30512047 2565220 R Connecting Plate 1
35 30512048 2565230 JEAR Lever 1
36 305520010 0071410 AT Screw 2
37 30528011 3067890 R Washer 1
38 S01065 0070790 #24T M5x6 Screw 2
39 N01001 0048210 e Rk Nut 1

-57-




.,_58_



—t)\. 5rueEift/ After Cam Assemblies

FE | W5 | BEAS o Descrivtion B
No Parts No. [Ref.Part.No. i P Number

1 31175 2565120 JE JH 4 Finger Screw 1
2 30553006 0045030 T REET Adjusting Screw 1
3 505031 2565180 IEETM6X20 screw 2
4 30502022 2029010 gy Shaft 1
5 H04001 2402570 R Spring 1
6 30527011 VCL19 L5 Spring 1
7 P03002 2565170 Y1 Pin 2
8 30212102 0045100 JERR Bracket 1
9 S05031 007025A0 BZATM6X 16 screw 1
10 S01018 0048210 BZATMAX20 screw 3
11 N01001 2565190 IS Nut 1
12 30212103 0070660 JER Bracket 1
13 305520010 3067890 I2E] screw 2
14 30528011 2565200 O washer 1
15 30204100 2565210 LTS Crank 1
16 305520011 256524-910 1ZET screw 1
17 3051205100 2565270 YT HR Regulator Plate 1
18 305520013 2402580 BE4T screw 2
19 30528012 256529A0 JERR Bracket 1
20 30212104 0070680 ViR Regulator Plate 1
21 L02012 25653040 H2ET screw 2
22 30526020 0045140 T Pin 1
23 S09008 2565310 PEETM5X5 screw 1
24 30512055 0070830 PR AR Jib 1
25 S02014 2565330 B24TM3. 5X8. 5 screw 3
26 30512056 256528-920 IR Spring 1
27 30201100 0045100 JEE 58 Press Wheel Cover 1
28 S05031 NM810 BZATM6X 16 screw 1
29 N01008 WM800 BERIMS Nut 2
30 W01010 HJE8 washer 1
31 30203100 VCL31 B 1
32 30503036 HE Bushing 2
33 30202101 0045140 il Shaft 1
34 S09008 2565480 PEATM5X5 screw 2
35 30512054 0070680 P4k Plate 1
36 S01065 0070680 IEETM5X6 screw 2
37 s01065  |-—— BE4TM5X6 screw 2
38 H04004 S Spring 1
39 30203101 (5

40 30203102 256550-910 VRAEF K Iron Cover 1
41 30203103 0070830 W EHA Gear Wheel Cover 1
42 S02014 2565350 B24TM3. 5X8. 5 screw 3
43 30512057 CL49 JEAR Bracket 1
44 30526011 0071390 AP Bk Iron Cover 1
45 305511012 0045390 24T screw 1
46 $09008 2565580 WEETM5X5 screw 1
47 305516006 256513-920 BZEEM20 Nut 1
48 30504015 0045340 HIETS Crank 1
49 S05037 2565140 BEETMEX 15 screw 1
50 305530009 1374410 WZAT screw 1
51 W01004 240011-20 85 washer 1
52 B0O7011 CL50 Ve K Iron Cover 1
53 30505020 0048050 HAT Bearings 1
55 N01004 CL50 B2 RIS Nut 1
56 30503034 CL50 EAT Bearings 1
57 30503034 SM524 EAT Bearings 1
58 305530007 2565430 BEETM5X8. 5 screw 2
59 30225102 2565380 ik Upper Roller 1
60 30225103 0070830 Wk Upper Toothed Roller 1
61 S02014 BEAT screw 3
62 30226050 NM410 li] 5 4 screw 1
63 N01001 SM471 W Nut 1
64 305511011 CL26 BEET screw 1
65 30503031 VCL19 =S Bushing 1
66 30226004 A1 Pin 2

-59-




_60_



—+/u. DIEpM-E /DI Specific parts

P (=7 ZEMT % B o
Ref.No. |Part No. Ref. Part No. Name Description Amt.
1 302024 HL7E () 1
2 504010 BEETM4X5. 5 SCrew 2
3 W02004 £ 950 washer 1
4 114S30001 L screw 1
5 3013300300 R LA 1
6 S01011 B2ET screw 4
7 30211008 HLPLEE 72 plulley cover 1

-61 -




_62_



B3 / Accessories asscmblies

- 63 -

e o L T KA s o =
R::jfi. I::Io. Pli 1:10. Rgf.}:aﬁ.l‘jo. i o Pessription %mtr
I 20131037 e (K) oil container 1
2 20131038 [ERILIET oiler I
3 20131039 hit oil funnel 1
4 20131038 fikah container silicone 1
5 20131051 RS tweezers 1
6 30131007 WA T (1.5mm) | allen key/1.5mm 1
7 20131046 NIRRT (2mm) allen key/2mm |
8 30131010 WA T (3mm) allen key/3mm I
9 30131012 WA T (4mm) allen key/4mm I
10 20131047 WA T (Smm) allen key/Smm I
11 20131056 W T (6mm) allen key/6mm 1
12 30131009 AT (8mm) allen key/8m ]
13 10131002 ez )] (K) screwdriver (large) 1
14 10131003 ez )) (1) screwdriver (medium) ]
15 10131004 A2z )) (7h) screwdriver (small) 1
16 20131044 W T (LSmm k) | allen key driver(1.5mm) |
Jif 30131018 Wk % chain 1
18 10131005 BLJs dust cover 1
19 30117001 BLET needle 4
20 20136001 5 2 filter element 1
21 30131005 WTF (7mm~9mm) wrench / ( 7mm-9mm ) |
22 30131006 X T (8mm ~ 10mm) wrench / (8mm-10mm) |
23 S01005 WAET M3 x 3 screw I
24 30135004 ) AtE Leather belt 1
25 S01060 AET M6 x 10 screw 1
26 SO1065 PAE] M5 x 6 SCrew 4
27 30212050 EEm () machine table (front) 1
28 30212048 g (i) machine table (rignt) 1
29 30212049 BmeEm (A) | machine table (left) 1

T U0 RN HE 2R T IN AN i L ST A R




OVEE-ME998

(211 TDOLTT COOLITOR 200L 1208 TO0L1Z £onL LIOrIZ0e FIOVIZ0E .
EO091T0E ROUE1Z0E EOOFETOE Yae IVEE-RIOR
QUETOOTT0E GO0 TI0E Z00FETOSE 19
. 00T0DFIZ0%
(=P T10L1108 0081091 10% FOOCTI0E 100ke108 96e
0011108 e P ¥9z OVE0-M8998
GO0LITOE Z00L 100L170€ 00100F 1208 i IVR0-8998
Jab
(HI1) TOOLTTOR 6009110 600ST 108 ROOPET0E 8¥z
110PIZ08
0Z0a1 108 91061108 Q0FEI0E 0vz
i aO0veETOR ae 450-M 8998
(210) (00411 LTT0E A00L1Z0E 10041208 e
POOSTLOR 100FE 108 oeg 2507892
00F108110% LODETTOE Z00FETOE
00T00F1Z08
108 00S1081 108 Zo0er 108 T00VE108 geg
SO0LT10E 70041208 £00L1Z06 0010071206 Ll GeoMR0s
g yee HOE0-8998
(L TODLIT0E GO0 |00FET0E
TTO¥IEC
07041 0F7
90081108 LODCT 108 o
W 1z0E
© CO0IT NG aooLtion L
1Z08110¢ bz o
400L ] 20011208 | PR
OepET 10 HHTO-8998
JOLTTOE g1091 108 A 1 HOOEET0E 8Fe
CTOYTTON OT0ETT06 Gon¥e108 nre
OOFI09T10¢ 1ot OFLI0E oL
: _ 00100k TZ0% ———— =
TOLTI0E oonroeling Zoocitog 100FET0E HLy
20021208 100L12C £t O0TOOVTZ a0 10-M8998
AD10-8998
(#11) TODLITOE 60091108 HOOSTTON |00KRT0E 8F2
1TOFIZ0E
ozoatIoE 9101 108 9p0FE108 (1154
yv3y LINOHH 1004 904 D04 Fvd u3gIoH |’ "D3ds/
JEEEN | HEavEe QuvAD S1033N B! y3SS3Md | 0334340 | GI3INIVW 37033N ;igzan | P | 390 3nmHoww
REdl 133 (&) 34 (M) 3 RER I3 e WS S Joupgr] . BES R 443 e T

ﬂ@?wg

IR S -

(1) LSTT SIdv¥d d9nvD

(1) 2% HEHET




rein AR dELC S QB/T2044-2010
Standard code of the products: QB/T2044-2010

PN

JACK SEWING MACHINE
|  HTTP://WWW.CHINAJACK.COM |

i LR 752 4% 2NINAR fn /AR 22 6l

ZHEJIANG NEW JACK SEWING MACHINE CO.,LTD.

@ A FEHitk(Address of Company):

AMTHIIENGHEEISS

No. 15 Rd Airport South, Jiaojiang District Taizhou City, Zhejiang, P.R.C
@ EFHMEHEER(Domestic Trade Department):

HiE(TEL): 0086-576-88177788 88177789

f£H(FAX): 0086-576-88177758
@® [E & &(International Trade Department):

H1E(TEL): 0086-576-88177782 88177774

£ H(FAX): 0086-576-88177787

® F {4 (Spare Part Department) :
BiE(TEL): 0086-576-88177798 88177785
£ H(FAX): 0086-576-88177775

@ % FHEFIRS BiE(Aftersale Service TEL): 4008876858
http://www.chinajack.com
@ FHOAEN, BFATEE, ML,

You will be not informed if the file has been revised. Please set sample as standard.

® 20139




	1
	10
	11
	12
	13
	14
	15
	16
	17
	18
	19
	2
	20
	21
	22
	23
	24
	25
	26
	27
	28
	29
	3
	30
	31
	32
	33
	34
	35
	36
	37
	38
	39
	4
	40
	41
	42
	43
	44
	45
	46
	47
	48
	49
	5
	8669-28.pdf
	Sheet1

	8669-29.pdf
	Sheet1

	29.pdf
	Sheet1

	8669.pdf
	Sheet1

	JK-8569 Parts book.pdf
	开头语.pdf
	目录 拷贝.jpg
	为了安全.eps.jpg
	1页-台板 拷贝.jpg
	2.jpg
	3 拷贝.jpg
	3-2.tif
	4.jpg
	5.jpg
	6.jpg
	7.jpg
	8.jpg
	9.jpg
	10.jpg
	11.jpg
	12.jpg
	13.jpg
	14.jpg
	15.jpg
	16 拷贝.jpg
	17页-套筒部件 拷贝.jpg
	18.pdf
	19页-1部件 拷贝.jpg
	20.pdf
	21页-2部件 拷贝.jpg
	22.pdf
	23页-3部件 拷贝.jpg
	24.pdf
	25页-4部件 拷贝.jpg
	26.pdf
	27页-5部件 拷贝.jpg
	28.pdf
	29页-6部件 拷贝.jpg
	30.pdf
	31页-7部件 拷贝.jpg
	32.pdf
	33页-8部件 拷贝.jpg
	34.pdf
	35页-9部件 拷贝.jpg
	36.pdf
	37页-10部件 拷贝.jpg
	38.pdf
	39页-11部件 拷贝.jpg
	40.pdf
	41页-12部件 拷贝.jpg
	42.pdf
	43页-13部件 拷贝.jpg
	44.pdf
	45页-14部件 拷贝.jpg
	46.pdf
	47页-15部件.jpg
	48.pdf
	49页-16部件 拷贝.jpg
	50.pdf
	51页-17部件 拷贝.jpg
	52.pdf
	53页-18部件 拷贝.jpg
	54.pdf
	55页-19部件 拷贝.jpg
	56.pdf
	57页-20部件 拷贝.jpg
	58.pdf
	59页-21部件.jpg
	60.pdf
	61页-22部件 拷贝.jpg
	62.pdf
	61页-表格 拷贝.jpg
	62页-表格 拷贝.jpg
	
	1
	10
	11
	12
	13
	14
	15
	16
	17
	18
	19
	2
	20
	21
	22
	23
	24
	25
	26
	27
	28
	29
	3
	30
	31
	32
	33
	34
	35
	36
	37
	38
	39
	4
	40
	41
	42
	43
	44
	45
	46
	47
	48
	49
	5
	8669-28.pdf
	Sheet1

	8669-29.pdf
	Sheet1

	29.pdf
	Sheet1

	8669.pdf
	Sheet1




